










Page 4

ASSEMBLY INSTRUCTIONS

1

3

4

F 1igure

Figure 2

D

G

F

B

J

Attach a table leg to the leg connector bracket by carefully guiding the bolts already in place on the table
legs (each leg has two bolts) through the holes in the leg connector bracket. Add a Ø6.5x1.0 mm washer
and a nut to the end of each bolt as shown in the . Repeat on the
other three legs.

F 2 Hand tighten 2-3 turns only.igure

Place the table top upside down on a flat, non-abrasive surface. Attach the top connector bracket to
the table top by using four bolts and Ø20xØ6.5x1.0 mm washers as shown in the . Guide the
bolts through the holes in the top connector bracket, into the pre-drilled holes in the table top.

F 1
Hand

tighten 2-3 turns only.

igure

2 Attach a table leg to the top connector bracket by using two bolts and Ø6.5x1.0 mm washers as shown in
. Repeat for the other legs.F 2 Hand tighten 2-3 turns only.igure

Figure 3

G

E

I

C

A H

E

I

After making any necessary adjustments to the alignment of the table, use the hex bolt driver and hex
wrench to tighten all bolts and nuts. Repeat until all bolts are tight. Over tightening
may strip bolts. Cover all bolts and nuts with covers. With the help of another person, turn the table in the
upright position.

Do not over tighten.



Page 5

* NOTE: PARTS SHOWN ON PARTS LIST ARE NOT TO SCALE

PARTS IDENTIFICATION LIST

QTYPARTS LIST DESCRIPTION ORDER PART #

A

B

C

D

E

F

G

H

I

J

K

L

ALW20017

16Ø6.5 X 1.0 MM
WASHER

HW0004

FOOT CAP
FACTORY ASSEMBLY

FC0607

4

1

1HEX BOLT DRIVER HW0006

1/4" X 35 MM BOLT HW0142

TABLE TOP

TABLE LEG

LEG CONNECTOR

BRACKET
1

BOLT COVER HW0105

8

12

1

NUT COVER HW0027 8

HEX WRENCH

1/4" NUT HW0014

HW0009

12

G0157
UMBRELLA HOLE

PROTECTIVE RING
FACTORY ASSEMBLY

4Ø20 X Ø6.5 X 2.0 MM
WASHER

HW0594

1
TOP CONNECTOR

BRACKET

AT53272

AT53273

AT53274

AT53275


	afq04501f032-manual.pdf
	页面 1
	页面 2
	页面 3
	页面 4
	页面 5

	alw20017f01-manual.pdf

